
PARTS LIST FOR TL-01 CHASSIS 

1/10 SCALE R/C 4WD HIGH PERFORMANCE RACING CAR
Parts code

              	 	 Body  (see Body Parts Sets enclosed)

50735	 	 TL01 A Parts (Chassis) (A1-A3)

50736	 	 TL01 B Parts (Upright) (B1-B14)

50737	 	 TL01 C Parts (Sus. Arm) (C1-C20) (2 pcs.)

50738	 	 TL01 G Parts (Gear)

	 G Parts (G1-G3)	 x1	 Spur Gear	 x1

	 Diff. Spur Gear	 x2	 Counter Gear	 x1

	 Idler Gear	 x1

0005834	 	 H Parts (H1-H10)

0445837	 *1	 Wheels (2 pcs.)

50419	 *1	 Racing Radial Tires (2 pcs.)

9415782	 	 Metal Parts Bag A

9415783	 	 Metal Parts Bag B

9415442	 	 Metal Parts Bag C

9805620	 	 3x25mm Screw (MA1 x2)

50582	 	 3x14mm Step Screw (MA2 x5)

9805662	 	 3x10mm Flange Tapping Screw (MA3 x5)

50577	 	 3x10mm Tapping Screw (MA4 x10)

50575	 	 2.6x10mm Tapping Screw (MA5 x5)

50573	 	 2x8mm Tapping Screw (MA6 x10)

50576	 	 3mm Grub Screw (MA7 x10)

50038	 	 Tool Set (Box Wrench, Hex Wrench, MA7 x4)

50602	 *1	 Diff. Bevel Gear Set

	 	 (MA8 x2, MA15 x2, MA16 x3, MA17 x1)

3550008	 	 5x30mm Shaft (MA10)

50594	 	 2x10mm Shaft (MA12 x10)

50355	 *2	 18T, 19T AV Pinion Gear Set (MA13...etc.)

4305125	 	 Motor Plate (MA14)

9805567	 	 3x23mm Screw (MB2 x10)

9405830	 *1	 Screw Pin Bag (MB3 & MB4, 2 pcs. each...etc.)

9805557	 	 4mm Flange Lock Nut (MB5 x4)

9805240	 	 3mm O-ring (Black) (MB6 x7...etc.)

50197	 	 Snap Pin Set (MB7 x5, MB8 x10)

8000072	 	 8x60mm Rubber Tubing (MB9)

9805368	 *1	 Gear Box Joint (MB10 & MB11, 1 pc. each)

50823	 *1	 TG10 Wheel Axle (MB12 x2)

50883	 *1	 39mm Drive Shaft Set (MB13 x2)

9805485	 *1	 Coil Spring (MB14 x2)

9805754	 	 3x8mm Tapping Screw (MC1 x10)

0555015	 	 1150 Plastic Bearing (MG1 x10)

9805622	 	 1150 Metal Bearing (MG2 x2)

3555120	 	 Center Shaft

50171	 	 Heat Resistant Double-Sided Tape

50595	 	 Nylon Band w/Metal Hook (10 pcs.)

87025	 	 Ceramic Grease

9415335	 	 Speed Controller Bag

	 Instructions	 x1	 Resistor	 x1

	 Speed Controller	 x1	 Speed Control Rod	 x1

	 Switch Lubricant	 x1	 3mm Washer	 x4

	 3x10mm Tapping Screw	 x11

7435044	 	 Motor

9805520	 	 Antenna Pipe (30cm) (300 pcs.)

9495371	 	 Sticker (a & b)

1050043	 	 Instructions

1005967	 	 Empty Box

*1	 	 Requires 2 sets for one car.
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R/C SPARE PARTS & HOP-UP OPTIONS
Item No.

50356	 *2	 20T, 21T AV Pinion Gear Set

50357	 *2	 22T, 23T AV Pinion Gear Set

50454	 	 Racing Slick Tires (2 pcs.)

50746	 	 CVA Super Mini Shock Unit Set

50810	 	 Racing Semi-Slick Tires (2 pcs.)

53056	 	 Pin Type Wheel Adapter

53068	 	 RS-540 Sport-Tuned Motor

53070	 	 Manta Ray Ball Diff. Set

53095	 	 3x10mm Titanium Tapping Screw (10 pcs.)

53141	 	 4WD Touring & Rally Car Lightweight King Pins

53144	 	 Touring & Rally Car Bushing & Ball Connector Set

53155	 	 Low Friction Aluminum Damper Set (2 pcs.)

	 	 (4WD/FWD Touring & Rally Car)

53159	 	 4mm Anodized Aluminum Flange Lock Nuts (Blue)

53160	 	 4mm Anodized Aluminum Flange Lock Nuts (Red)

53161	 	 4mm Anodized Aluminum Flange Lock Nuts (Gold)

53162	 	 4mm Anodized Aluminum Flange Lock Nuts (Black)

53163	 	 On-Road Tuned Spring Set

	 	 (4WD/FWD Touring & Rally Car)

53209	 	 1/10 Touring & Rally Car Shaped Tire Insert (2 pcs.)

53214	 	 1/10 Touring Car Super Grip Radial Tires (2 pcs.)

53218	 	 1/10 Touring Car Hard Joint Cup Set (for Gear Diff.)

53220	 	 1/10 Touring Car Super Slicks (2 pcs.)

53224	 	 1/10 Touring Car M2 Slicks (2 pcs.)

53227	 	 1/10 Touring Car M2 Radial Tires (2 pcs.)

53250	 	 1/10 Touring Car Shaped Tire Insert, Soft (2 pcs.)

53263	 	 Dyna-Run Super Touring Motor

53267	 	 TA03 Ball Differential

53272	 	 Dyna-Run Racing Stock Motor

53280	 	 TA03 Super Low Friction Damper Set (4 pcs.)

53292	 	 TL01 Ball Bearing Set

53293	 	 Reinforced Slicks Type-A (2 pcs.)

53294	 	 Reinforced Slicks Type-B (2 pcs.)

53295	 	 Tire Inner Foam (4 pcs.)

53300	 	 TL01 Turnbuckle Tie-Rod Set

53301	 	 TL01 Stainless Steel Suspension Shaft Set

53303	 	 TL01 Adjustable Upper Arm Set

53322	 	 TL01 Hollow Carbon Gear Shaft

53323	 	 TL01 Carbon Propeller Shaft

53324	 	 TL01 Stabilizer Set

53333	 	 Touring Car Tuned Spring (Short)

53339	 	 CA Cement (for Rubber Tires)

53342	 	 TL01 Speed-Tuned Gear Set

53345	 	 TL01/M03 Toe-in Rear Upright

53346	 	 TL01/M03 Quick Release Battery Holder

53347	 	 3x3mm Spring Set Screw (10 pcs.)

53351	 	 Aluminum Reinforced Tape

53417	 	 Rubber Tire Application Primer

53418	 	 TL01 Universal Shaft (2 pcs.)

53439	 	 Anti-Wear Grease

53440	 	 On-Road Tuned Hard Spring Set

53467	 	 TL01 & FF02 Long Suspension Arm Set

*2	 	 Only 19T, 21T and 23T can be used.

N.B. PARTS LIST FOR INDIVIDUAL TL-01 CARS
AVAILABLE UPON REQUEST


